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INSPECTION CERTIFICATE Nippon Steel Corporation

gggggéﬁgE uQ _078_207[)_3_'5_3,_[“\[08 HEAD OFFICE : ({éﬁdyﬁ)RH)N&g(l){](iﬂ;ﬁp%OME. CHIYODA-KU,
0:J83-YK44KOO3 ... CUSTOMER'S CONTROL No(1): o SAKAI WORKS : 1,CHIKKO \TA-CHO,SAKAI-KU,SAKAI-SHI,
SHIPPER  :MARUBENI—I|TOCHU STEEL INC. . . e OSAKA-TREF. 500:0901, JAPAN
gg?gOMNER FERRE._BARNIEDO S. A. DE G. V. T
0. R PROJECT NAME © . . DATE OF ISSUE: MAR. 19.20]0
COMMODITY W IDE FLANGE . BEAMS CERTIFICATENo: = Q03 -00.1.
SPECIFICATION : ASTM._A992—-04A . 0. 19H032-
REMARKS : TENSILE  TEST PEN0] IMPACT TEST  mm 7=
1) TYPE OF STEEL : FULLY KILLED STEEL x1  7:GL= 8 INCH (RECT) % B
NEEY RRERERCE
égé;y’p,ys] TS EL |y eLD| REDUCTION OF AREA %g %%é; AVG INDIVIDUAL
SIZE CUSTOMER'S CONTROL M (2) ::D’;Dg:; MASS K CAST Mo |TEST Mo 3;3::“_: KS 1 3 RATUIAO AVGIINDJAWDUALEEHSEE!E:;
277°X147X1461.X40° 1 25649M902090M0510FL7 57 7530 76
: c OFlL7 | 56 7530 75
18 . 47682M90211/CMO410FL7 | 57 7727 74
o CMO420FL7 | 58 7728 75
18 47?682}M9021 CMO310FILI7 57 1730 74
i o 7| 58 7729 7%
38 100;662M902650L9310FL7 58 7729 75
: CL9320F|L7 59 1729 77
: 6 151894M90267CL9410FL7 59 7729 77
: : CL9420F|L7 60 7829 77
NOTES : - ,. Pk CHEM‘ICFL COMPOS | T1ON (X10 L:CAST ANALYSIS ’P‘!PRODUCT ANALYSIS) %
%1 LOCATION  FIFLANGE WIWEB C:CENTER a1 C [si] Mn P [ s [CU T NI CR MO INB | V ISN N T-AL |Mn/C KEQ-1KEQ-2] Pom [TE-1 | TE-2
"CAST N % Hb 8- % 8 B — % 395 1308 —% 3 BB 19 B8 —% 0 8-B1—% - -1 X 1000 x10000 10000 x1000] x1000
%2 ORIENTATION L:LONGITUDINAL C:TRANSVERSE e X100 X100 X1000 X100 X100 X100{ X100/ X100 X100/ X100 X100/-¢Ha0-8] Xx10080 X1000 X100 -+ X100
Z:THROUGH THICKNESS M90209 LI 16/ 33 118 17 10 1 1 ] O 1 O O 31 22 36 10
M90211 L] 17 35 119 14 8 1 1 1 O 1 [0 8] 26 9 37 10
M90212 LI 18 33 119 15 8 1 1 1 ¢ 1 [¢) [0) 28 11 38 10|
M90265 ILI 16 35 120 20 7 1 1 3 O O [¢) 32 20 37 10
M90267 LI 17 32 118 17 5 1 1 1 [0) O [¢] 29 15 37 10
CEQ—1=C+MN/6+ (CR+MO+V) /5+ (NI+CU) /15
TE—1=NB+V
WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN ?{87
MADE IN ACCORDANCE WITH THE RULES OF THE CONTRACT. Ob §% A
DEPARTMENT MANAGER,
PRODUCTION SCHEDUL ING
& QUALITY MANAGEMENT DEPT.
SAKAI WORKS

miLL's controL b ¢ * 9C C E= 7)) SM027 2A9C
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INSPECTION CERTI FICATE Nippon Steel Corporation

CONTRACT Ma: 0-820-D3-5-3-NVO8 HEAD OFFCE © & AURINOUCHY L HOMS, CHIVODAKL,
REFERENCE No: J83—YK44K003 . CUSTOMER 'S CONTROL No(1): P SAKAI WORKS : 1,CHIKKOYAWATA-CHO,SAKAI-KU.SAKAI-SHI-
SHIPPER MARUBENI—[TOCHU STEELMI_N(; ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, . OSAKA-PREF. 590-0901, JAPAN
CUSTOMER EERR_ E BARNIEDO S.A. DE . G.. N e
SHIP No  f.. ... PROJECT NAME & . DATE OF ISSUE: MAR. ..19.2010
COMMODITY W..lD.E,,.ELANGE BEAMS ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, e CERTIFICATE No: OO319H032 -003 .
SPECIFICATION : ASTM  ADO 2 =0 A N e m
REMARKS : TENSILE  TEST BENV] [ MPACT TEST  om  “"7°7%
1) TYPE OF STEEL : FULLY KILLED STEEL %1 7.GL= 8 INCH (RECT) %6
%g;; P, ¥Ys| Ts EL |y ELD| REDUCTION DF AREA ég gg;; AVG IND IV IDUAL
S| ZE CUSfOMER‘S CONTROL ta  (2) ::‘:(‘)Dg;:r MASS | (dCAST N TEST N E’::‘;ii KS | o RMJ@OAVGI(ND;‘“DUME;E,,EEEL:
277°X147 X175 X40’° 57 184:‘1104M90338CM081 FL7 54 7529 7 B
: 7| 56_ 7630 74 ]
5 165r1 50M90339CMO710FILI7 55 7630 72 ]
i 0 71 57 7629 75 ]
TOTAL 62 200260
277°X147X1941 X40’ 1 4252 (6] 020 0 7 57 7530 76/ | I _
: CMO520FL7 | 56 7530 75 B
6 215‘1 20M90211/CMO410FIL7 57 7727 74 ]
t CMO420FLl7 | 58 7728 75
9 315680M90271 L7 58 7730 75
' 7| s8 7732 75
NOTES : CHEMICAL COMPOS I TION (610 LiCAST ANALYSIS P PRODUCT ANALYSIS) %
%1 LOCATION  F:FLANGE W:!WEB CICENTER C [Si[ Mn P | S |[CU N1 CR MO INB V ISN N T-AL|Mn/C CEQ-1KEQ-2] Pcm [TE-1 | TE-2
CAST M. st 3¢ - 08— o -4 — ¢ 3¢ 18 6% 13 0-9]—* & 8- — B8 X 1000 x10000) x10000 x1000] x1000
%? ORIENTATION L:LONGITUDINAL C!TRANSVERSE ke X100 X100 x1000 X100 X100 xtoo] xvo0l w100 x1oo| X100 X100l-¢HadH X1000] Xx1000 X100 -0 X100
Z:THROUGH THICKNESS M90338 L] 17 3 118 17 7 1 2| 2 O 1 O O 28 23 [ 37 | 10
MOO0339 |LI 17 35 11 20 7 1 1 4 1 0] 26 13 [ 37 | 10
MOO0O209 || 16 33 118 17 10 1 1 1 o) i [¢) o) 31 22 36 | 10
MOO211 Il 17 35 119 14 8 1 [0 [0 26 9 37 | 10
M90271 Ll 17 32 16 18 6 : Oi [¢] 25 10 37 ]‘ 05i
: | — -
CEG-T=C+MN/6+ (CR*MO+V) /5+ (NT+C0) /15
TE—1=NB+V
WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN Y Conodena
MADE IN ACCORDANCE WITH THE RULES OF THE CONTRACT. :
- DEPARTMENT MANAGER,
PRODUCTION SCHEDULING
& QUALITY MANAGEMENT DEPT.
SAKAI WORKS

— wiiis controL B 9GC C E-T7 ) SM027 2A9C
9C




